
Andrew J. Waldera [ISB No. 6608]

Sawtooth Law Offices, PLLC

1101 W River St, Ste 110 
PO Box 7985 
Boise, ID  83707 
Office:  (208) 629-7447 x216 
Fax:  (208) 629-7559  
andy@sawtoothlaw.com 
Attorneys for Pioneer Irrigation District 

Christopher H. Meyer [ISB No. 4461]  

Michael P. Lawrence [ISB No. 7288] 
GIVENS PURSLEY LLP

601 W Bannock St 
PO Box 2720 
Boise, Idaho  83701-2720 
Office: 208-388-1200 x236 
Fax: 208-388-1300 
chrismeyer@givenspursley.com 
mpl@givenspursley.com 
Attorneys for City of Nampa 

BEFORE THE DEPARTMENT OF WATER RESOURCES

OF THE STATE OF IDAHO 

IN THE MATTER OF RIVERSIDE’S 
PETITION FOR DECLARATORY RULING 
REGARDING NEED FOR A WATER 
RIGHT UNDER REUSE PERMIT NO. 
[...]
 A meeting between DEQ and the City was held on December 10, 2018 to go over DEQ’s •

comments on the draft permit application. A follow-up meeting to review ground water 
was held on February 8, 2019. 

 The permit application was received by DEQ on March 21, 2019. •
 DEQ determined that the application was complete in a letter dated April 19, 2019, which •

is the effective date of the application.  
 A revised Appendix E, Groundwater Quality Modelling, of the Reuse Permit Application, •

was received on April 26, 2019. This revision was expected, and the impending receipt 
was acknowledged in the April 19 completeness determination. 

 A letter indicating DEQ’s Preliminary Decision to issue a permit was issued on •
May 24, 2019. 

 Drafts of the staff analysis and draft reuse permit were provided to the City on •
September 13, 2019. Comments were received on October 3, 2019. Minor clarifying 
changes were made to this document and the draft reuse permit as a result of these 
comments, but no changes were requested or made to the permit limits, conditions, or 
monitoring or reporting requirements. 

Unless otherwise noted, the source of the information on the City of Nampa wastewater 
treatment plant (WWTP), Pioneer Irrigation District (PID) irrigation water distribution system, 
anticipated recycled water quality, and other information about the planned reuse come from the 
Recycled Water Reuse Permit Application Preliminary Technical Report (PTR) prepared for the 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT H Page 10 of 58



Draft Staff Analysis for Reuse Permit M-255-01 
Page 3 

City of Nampa (B&C, 2019a). The other source of information is the City of Nampa Wastewater 
Treatment Plant Facility Plan (B&C, 2018a). 

2 Site Location and Ownership 
The City of Nampa’s wastewater treatment facility is owned and operated by the City and is 
located on the north side of Nampa, next to Indian Creek (Figure 1). The facility has an EPA 
NPDES permit (ID0022063) which allows discharge of treated water to Indian Creek.  

 
Figure 1 Site map (B&C, 2019a).  

3 Process Description 
The proposed recycled water reuse will be to add Class A quality water to the Phyllis Canal to 
augment the water supply PID distributes to water users, including City municipal irrigation 
utility customers. The City also anticipates providing approximately 1-2 mgd of Class A water 
year-round for use by industrial users. 

Class A water is defined in the Recycled Water Rules, IDAPA 58.01.17.601.01, by the quality to 
which it is treated. Class A water is the highest quality of treated water for use as recycled water. 
To summarize, Class A water is municipal wastewater that has been oxidized, coagulated, 
clarified and filtered, and disinfected by either chlorine or ultra-violet (UV) light. The filtered 
water must meet turbidity standards prior to chlorination or UV disinfection in order to ensure 
that water can be sufficiently disinfected. Disinfection of water is shown by process parameters 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT H Page 11 of 58

. ' ~ ~· y - -

' io,r~ A 

'"" 
·- " ~ WfO<Y<fA,t' , 

J 

Wll•mJ•<A 

,,,_.., ... 

... , ~"L, 

---·""'-
,..,..,. 01(>11 I .. , . 

\ 
.. 

Caldwell : Chent Crtyof Nampa . IJVINTP and Phyllis Canal 
Date 2~25-2019 

Brown,,., Figure 1. Topographic Map· 

--~,c.,~--........-oeo_...m--- •• 
O 0.075 0.15 0.3 0.45 0.6 

Miles 



Draft Staff Analysis for Reuse Permit M-255-01 
Page 4 

such as UV transmittance or chlorine contact time, depending on the method of disinfection. 
Class A water is required to be tested for total coliform daily, and have results of less than 2.2 
total coliform organisms per 100 milliliters (mL) as a median of the previous 7 days, with no 
sample exceeding 23 organisms per 100 mL. 

Further treatment limits defined in the rules include limits on nitrogen, 5-day biochemical 
oxygen demand (BOD5), and pH. These parameters are discussed in further detail in the 
following sections. 

The City currently discharges treated water to Indian Creek under the City’s NPDES permit, 
ID0022063. The current NPDES permit was issued September 20, 2016, effective November 1, 
2016 to October 31, 2021, and includes discharge limits by season. The NPDES permit has 
interim limits that the City must meet for total phosphorus, temperature, mercury and copper. 
The final limits, also presented in the NPDES permit, include temperature limits and phosphorus 
limits that are effective during the growing season (EPA, 2016). Because of this, and for the 
benefit of PID and City irrigation utility customers, the City is planning to upgrade and increase 
the water treatment level so that it can be reused during the growing season of May through 
September, and not discharged to Indian Creek during that time. 

3.1 Current and Future Wastewater Flow and Load Characteristics 
Water treated at the City’s WWTP comes from domestic dischargers, industrial dischargers, 
infiltration and inflow (I/I) from seasonal irrigation sources, and I/I from sources other than 
irrigation uses. Industrial dischargers include food processing plants, sanitation, and technology 
industries. These dischargers tend to be higher strength in terms of biochemical oxygen demand 
(BOD), total suspended solids (TSS), total Kjeldahl nitrogen (TKN) (organic nitrogen plus 
ammonia-nitrogen), and total phosphorus. Non-seasonal I/I is driven by precipitation and ground 
water variations independent of irrigation influences. Flow is highest from June to January 
because of irrigation and industrial food processors’ peak discharge during the late fall and 
winter. The current flow is 11.6 mgd on an annual average, with a peak day flow of 16.6 mgd. 
The characteristics of the current influent flows and loads are shown in Table 1. 

Table 1. Nampa WWTP Current Influent Flows and Annual Average Loads (B&C, 2019a) 

 

Annual 
Average 

mgd 

Maximum 
Month 
mgd 

Peak Day 
mgd 

BOD 
lbs/day 

TSS 
lbs/day 

TKN 
lbs/day 

TP 
lbs/day 

Domestic 7.67 7.67 7.67 16,132 17,807 2,524 373 
Industrial 2.82 2.82 4.23 20,389 10,632 1,988 345 
Irrigation related I/I 0.95 2.28 2.38     
Non-Irrigation I/I 0.14 0.34 2.30     
Total Influent 11.6 13.1 16.6 36,521 28,439 4,512 718 
BOD: Biochemical Oxygen Demand; TSS: Total Suspended Solids; TKN: Total Kjeldahl Nitrogen; 
TP: Total Phosphorus, I/I: Sewer Infiltration and Infiltration; mgd: million gallons per day 

The City began planning upgrades to the WWTP in 2010 and completed a wastewater treatment 
facility plan in 2012. The improvements recommended in the 2012 facility plan were 
implemented in the design and construction of the Phase I upgrades of the WWTP. 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT H Page 12 of 58



Draft Staff Analysis for Reuse Permit M-255-01 
Page 5 

The City completed a new wastewater treatment facility plan in 2017, which provides a plan for 
the upgrades to the WWTP to serve the City through 2040. The characteristics of the 2040 
(design year) influent flows and loads are shown in Table 2. 

Table 2. Nampa WWTP 2040 Influent Flow and Annual Average Loading Projections (B&C, 2019a) 

 

Annual 
Average 

mgd 

Maximum 
Month 
mgd 

Peak Day 
mgd 

BOD 
lbs/day 

TSS 
lbs/day 

TKN 
lbs/day 

TP 
lbs/day 

Domestic 13.69 13.69 13.69 38,652 35,330 4,693 708 
Industrial 3.8 3.8 5.7 32,907 23,150 2,906 762 
Irrigation related I/I 0.95 2.28 2.38     
Non-Irrigation I/I 0.14 0.34 2.30     
Total Influent 18.6 20.1 24.1 63,560 65,040 7,600 1,470 
BOD: Biochemical Oxygen Demand; TSS: Total Suspended Solids; TKN: Total Kjeldahl Nitrogen; 
TP: Total Phosphorus, I/I: Sewer Infiltration and Infiltration; mgd: million gallons per day 

Throughout all the planning, design, and construction processes, the City engaged the Nampa 
community through public outreach and stakeholders meetings, including meetings with the City 
Council, and the formation of a Nampa Wastewater Advisory Group (NWAG), made up of the 
citizens of Nampa, and an Industrial Working Group, consisting of Nampa’s industrial 
wastewater customers. All these stakeholders had substantial input into the planning and decision 
making process for the upgrades to the wastewater treatment facilities and the reuse facilities. 

3.2 Wastewater Treatment Process Description 

3.2.1 WWTP Phase I Upgrades 

The WWTP is a secondary treatment facility. Construction of Phase I of the WWTP upgrades 
began in 2015 and is nearing completion. Upon completion of the Phase I WWTP upgrades, the 
wastewater treatment processes include influent screening and grit removal, followed by primary 
clarification. Primary treatment is followed by secondary treatment utilizing an enhanced 
activated sludge process for the biological oxidation of organics and the biological removal of 
nitrogen and phosphorus, and secondary clarification. Secondary effluent is disinfected by 
chlorine and then dechlorinated and aerated prior to the discharge of the final treated effluent 
into Indian Creek. 

The processes for handling the solids generated by the wastewater treatment processes will 
consist of thickening of waste activated sludge by rotary drum thickeners, and the anaerobic 
digestion of primary sludge and the thickened waste activated sludge. The digested sludge 
(Class B biosolids) is then dewatered in centrifuges, and disposed of off-site. Solids handling is 
discussed further in Section 5.3. 

3.2.2 WWTP Phase II Upgrades 

The WWTP upgrades to produce Class A recycled water will include the addition of tertiary 
filtration after secondary treatment and additional disinfection to achieve the required 5-log 
inactivation of virus. Phase II of the WWTP upgrades will include these processes and other 
upgrades to meet the NPDES permit limits, provide capacity for future increases of the flows and 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT H Page 13 of 58



Draft Staff Analysis for Reuse Permit M-255-01 
Page 6 

loads due to growth, and provide for the replacement of aging equipment, as addressed in the 
Facility Plan (B&C, 2018a). 

The WWTP Phase II upgrades will include: 

• Upgrades to the headworks and primary clarifies 

• Additional secondary treatment capacity (additional aeration basin, additional secondary 
clarifier, and additional appurtenant equipment [pumps, blowers, etc.]) 

• New tertiary filtration 

• New UV light disinfection 

• A new irrigation reuse pump station and force main 

• A new industrial reuse pump station and force main 

• Additional anaerobic digestion capacity and digested sludge storage capacity 

• Expansion of the solids handling facilities (additional rotary drum thickeners and 
centrifuges). 

The treated water design criteria for the WWTP Phase II upgrades to produce Class A recycled 
water in the summer and for NPDES discharge to Indian Creek in the winter are presented in 
Table 3. 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT H Page 14 of 58



Draft Staff Analysis for Reuse Permit M-255-01 
Page 7 

Table 3. Nampa Treated Water Design Conditions (B&C, 2019a) 

Parameter Summer Design Condition 
– Recycled Water Reuse 

Winter Design Condition – 
NPDES Discharge 

Maximum Monthly Flow 20.1 mgd 20.1 mgd 
Effluent TSS Monthly average: 30 mg/L 

Weekly average: 45 mg/L 
4-month average: 17.5 mg/L 

Monthly average: 30 mg/L 
Weekly average: 45 mg/L 

4-month average: 17.5 mg/L 
Effluent BOD5 Monthly average: 10 mg/L Monthly average: 30 mg/L 

Weekly average: 45 mg/L 
Effluent Total Phosphorus 0.35 mg/L Monthly average: 52.4 lbs/day 

(0.35 mg/L)a 
Effluent Total Nitrogen 30 mg/L 30 mg/L 
Effluent Ammonia Monthly average: 1.31 mg/L 

(March–November) 
Daily maximum: 4.92 mg/L 

(March–November) 

Monthly average: 1.41 mg/L 
(December–February) 

Monthly average: 1.31 mg/L 
(March–November) 

Daily maximum: 5.31 mg/L 
(December–February) 

Daily maximum: 4.92 mg/L 
(March–November) 

Other Class A Recycled Water 
requirementsb 

Class A recycled water reuse for 
industrial reuse (1-2 mgd)b 

a. The City’s NPDES permit contains an interim Total Phosphorus limit of 0.5 mg/L monthly average May-
September and 1.5 mg/L monthly average October-April. Additionally the final effluent limit is only in lb/day; the 
concentration is provided for reference only. 

b. The Class A recycled water requirements are defined in the Recycled Water Rules, IDAPA 58.01.17.601.01. 
Also see Table 5. 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT H Page 15 of 58



Staff Analysis for Reuse Permit M-255-01 
Page 8 

Figure 2 presents a liquid stream process flow diagram for the WWTP after completion of the Phase II upgrades. 

 
Figure 2. Process water treatment (B&C, 2019a).

REUSE PROPONENTS' SUBMISSION OF EXHIBIT H Page 16 of 58

FROM AfAATIQN 
~INSABOYE 

SCREENINGS 
CONYE.'l'OR 

(j.ll'fl Q.ASSFIER 

(,An C~FIEA 

Fll-4-'LCL/oPFifR 
FLOWSP\.ITTEQ 

' ltlFLUfNT • 
SCREENS ' 

~ 
6R()Lf,.j0'WATER 

FROM OEWATEAING 
PUP.iPS.TATION 

GAOUN:l....,,_TEA 
FROM C£W,.TEAING 

Pu~1P STATION 

PAf,iAAY 
SLUDGE 
PUMPS 

PRIW.P'I' CLAAFlfP 

lfRl!Ail''I' Fl TRATION 

FILTER 
souos 

GROUNDWATER 
FROM CE','AA.TERING 

PIJMPSTAT!Otl 

INOUSTRIH. RfCYCl.fD 
Vl(ll,lfR 

Pl.JI.IP STATION 

... 
PUMPS 

NO -4 WATER 
F'VMPS 

.P P •• ~ .PP TO """-EEK 
('MNTE:Jl'l 

POST ,l,EPATION 
81.QV,'l;AS 

BrownANo • 
Caldwell . 

Figure 6. Nampa VWVTP Liquid Stream process flow diagram 
Client: City of Nampa 
Date: 2-25-2019 

Olli/MBERED FLOW STREAMS 
4H FURATE FROMTHICIQ:NINO ~OCESS 

4l"t OYERFt.OWFRot.1 PQIMARY ANAEROBI: 
DIGESTERS 

4lt CfNTRATE fR()M OfWAlfRtt•G 
PROCESS 

4-4 I OE CANT FROM SLUDGE DRYING t:£0$ 



Staff Analysis for Reuse Permit M-255-01 
Page 9 

3.3 Reuse Process Description 
Through an extensive public engagement process (see Section 3.1), city officials and citizens 
decided to utilize their treated recycled water for augmentation of irrigation water during the 
growing season, and pursue opportunities for industrial reuse year-round. In a letter from the 
City: “The NWAG and IWG worked to identify priorities for the City’s water re-sources and 
capital investment in the next generation of wastewater treatment for Nampa. These groups 
overwhelmingly supported pursuing a recycled water program due to the positive community 
outcomes and environmental benefits.” (Points, 2019) The City also states that they have 
committed financially to the next phase of WWTP improvements through a bond election that 
passed with an 87% yes vote, and the “focal point of the sewer bond funding stressed pursuing 
opportunities for industrial and irrigation reuse to make the most of the City’s available water 
resources.” (Points, 2019) 

The City has applied for a reuse permit to add Class A water to the Phyllis Canal from May 1 to 
September 30. The maximum design flow is 31 cubic feet per second (cfs). The area served 
below the discharge point is approximately 17,000 acres of municipal and agricultural irrigation 
uses, including Nampa’s pressurized irrigation system. 

The area within the red polygon in Figure 3, referred to as the Area of Analysis, shows the PID 
service area downstream from the proposed recycled water discharge point with an 
approximately ¼-mile buffer of the area. Customers served by PID include the cities of Nampa 
and Caldwell; both cities have several pump stations and diversions along the Phyllis Canal and 
associated drains and laterals supply irrigation water to each irrigation utility customer. Other 
major customers include unincorporated subdivisions, private residences and farms. Downstream 
irrigation districts include Riverside Irrigation District and the Black Canyon Irrigation District. 
These districts rely heavily on irrigation water and return flows (both surface water and shallow 
ground water) managed by PID. The uses of this water are further discussed in Section 4.5.1 and 
Appendix B. 

The City and the PID, the owner and operator of Phyllis Canal, have entered into an agreement 
signed March 8, 2018 for receipt and use of Class A recycled water from the City to the Phyllis 